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T CUSTOMER SHIF TO CUSTOMER BILL TO GRADE SHAPE / SIZE
GQ | G ERDAU SOPORTE LOGISTICO EN DISTRIBUC GERDAU CORSA S AP 1DE CV 99ATL50 Wide Flange Beam /27 X 844/ 690 X 123
; L {02 715 KMD 1023 507 ZVP CARRETERA MEXICO CD SAHAGUN :
) MONTERREY WL €4290 SN LENGTH WEIGHT HEAT / BATCH
US-ML-PETERSBURG Mexico CD SAHAGUN,BGO 43990 2000 10,080 LB G0104544/04
25801 HOFHEIMER WAY Mexico ;
PETERSBURG, VA 23803 SALES ORDER CUSTOMER MATERIAL N¢ SPECTFICATION / DATE or REVISION
USa 348780/000110 ASTIASTZM-TF
ASS2AITZM-1L
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE { ASTM AGAGM-11
4500675825 1330-0000022251 02.07.2013
| crEMiICAL composon
C Mr P 5 §i Cu Ni &r Ma Sn v Nk Al
% & % % E % % % % % % % %
.07 1.12 0.014 0,020 (.22 0,31 012 0.15 0.022 0.019 0.003 D.D_'l;g Q.004
; CHEMICAL-COMPOSITICN
] CES;:M
: 03
MECHANICAL PROPERTIES
Ys UTs S UTIs G/ G/L
K81 KSI MPz MP2 Inch mm,
56.6 743 386 312 8.000 2000
533 J0.1 368 483 8.000 20049
MECHANICAL PROPERTIES
Elong, m,jb il
26350 0.754
26350 10, 76{t
COMMEMTS / MOTES

The above Ggures are certified chemical and physical test records as contained in the permanent records of company. This material, including he billets, was melted and mannfactared in

the USA. CMTR complies with BN 10204 3,1
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